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Parts Breakdown 5092D

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 922212-4 H.S.H. BOLT M5X12, AF502  1
 2 224177-9 OUTER FLANGE, 5090D  1
 3 224324-2 INNER FLANGE 28, 5091DW  1
 4 961128-8 RETAINING RING, 5091DW  1
 5 165116-9 SAFETY COVER, 5091DW  1
 6 267134-4 FLAT WASHER 30, 5091DW  1
 7 265995-6 TAPPING SCREW 4X18, 4323K  2
 8 415677-2 BEARING BOX, 5091DW  1
 9 231802-5 TENSION SPRING, 5091DW  1
 10 819080-3 MAKITA LABEL, 4331DWD  1
 11 415678-0 BLADE CASE, 5091DW  1
 12 265995-6 TAPPING SCREW 4X18, 4323K  6
 13 182786-9 HOUSING SET, 5092D  1
 14 231240-1 COMP. SPRING 7, 2414B  1
 15 268002-4 PIN, 5091DW  1
 16 214027-6 PLANE BEARING 4, 6903VD  1
 17 226819-1 GEAR COMPLETE 8-68, 5091DW  1
 18 253307-5 T. WASHER, 4390D  1
 19 214019-5 P. BEARING 4, 6043D  1
 20 254031-3 WOODRUFF KEY 3, 6801DBV  1
 21 961004-6 RETAINING RING S-8, DA391D  1
 22 226448-0 HELICAL GEAR 33, 5091DW  1
 23 253215-0 F. WASHER 8, PV7001C  1
 24 211033-2 B. BEARING 608LB, 5091D  1
 25 322810-8 SPINDLE, 5091DW  1
 26 961011-9 STOP RING E-4, 4301BV  1
 27 931202-6 HEX NUT M5, HR2410  1
 28 265995-6 TAPPING SCREW 4X18, 4323K  3
 29 211061-7 B. BEARING 6000LLB, 6222DWE  1
 30 817809-1 WARNING CARD, 5092D  1
 31 231457-6 COMP. SPRING 3, HR2400  1
 32 415774-4 LOCK OFF LEVER, 5092D  1
 33 629688-3 MOTOR, 5091DW  1
 34 416142-4 MOTOR HOUSING, 5094D  1
 35 857946-9 NAME PLATE, 5092D  1
 36 182786-9 HOUSING SET, 5092D  1
 37 651891-8 SWITCH, 6900DW  1
 38 163346-6 SET PLATE, 6011D  1
 39 643909-9 BATTERY HOLDER, DA392D  1
 40 415679-8 SWITCH LEVER, 5091DW  1
 41 265995-6 TAPPING SCREW 4X18, 4323K  3
 42 251899-8 SCREW M5X10, 5091DWH  1
 42 265756-4 THUMB SCREW M5X10, 4340FCT  1
 43   942101-7   SPRING WASHER 5, 9005B  1
 44 941101-4 F. WASHER 5, JR3000V  1
 45 168277-4 BASE, 5091DW  1
 45 168317-8 BASE, 5093DW  1
 46   251899-8   SCREW M5X10, 5091DWH  1
 46 265756-4 THUMB SCREW M5X10, 4340FCT  1
 47   951131-7   SPRING PIN 4-40, 5091D  1
 48 941101-4 F. WASHER 5, JR3000V  1
 49 942101-7 SPRING WASHER 5, 9005B  1
 50 251899-8 SCREW M5X10, 5091DWH  1
 50 265756-4 THUMB SCREW M5X10, 4340FCT  1
 51   344594-8   ANGULAR GUIDE, 5093DWA  1
 52 268028-6 PIN 5, 5093DWA  1
 53 344592-2 DEPTH GUIDE, 5093DWA  1
 54 268004-0 COLLAR HD PIN, 5091DW  1
 55 961017-7 STOP RING E-3, 4304  2
 1,001 783202-0 HEX WRENCH 4, JR3000V  1
 1,002 164095-8 GUIDE RULE, 4200H  1
 1,003 792623-5 TCT SAW BLADE  1
 2,001 134822-7 N/A  1
 2,002 ***DC1290 N/A  1
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 2,002 ***DC1414 N/A  1

Page 3 of 3 8/18/2010


